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CERTIFICATE NO.: E200706-0020-001526(5001625) O@WHHHMHO?HM L/C No. (P/O No.) : 47L1-B93402-THA4
A E oo <, & o 7
COMMODITY : E.R.W STEEL PIPE SeAH mu.nm>_._ Steel M“u-.—u CUSTOMER . _DUFERCO SA
A% A (F)Ml of Ml B 78 3 :
SPECIFICATION : AP 5LB PSL1/ASTM A53B(2006) HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER . SEAH_STEEL CORPORATION
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
AT 8. | Fre R g 4 % QAT ] =
NO. | (BATCH No.) ORDER SIZE oo + 2 o9 Z2MW/T) REMARK
*1 PCS TOTAL LENGTH WEIGHT
o [(sairoeg)| BBE 4" X 0.438 " X 6.120 M 4 24.480 M 2.308
10 |(samrhio) BeE 4" X0.50"  X6.120M 1 6.120M| - - 0.657
1-59100 3 P
11}(sHH3171130)| BBE 14 X 0.500 X6.120 X 20 - 122.400 M - .13.145
12 | (sanamo| BBE 1 X0.500"  X6.1200M 36 220.320 | . 23.660
_ 3 : I . : IMPACT
HYDROSTATIC N | VD[ F (S| C|RM[BfD|C|F|F|RF| ZINC COATING CHEMICAL CONPO! \ TENSILE TEST
TEST -|TIJL|H|O|EA|JE|R|[R|JLJLJEL TEST - Bl g AARICRS) (Gage Length : 50mm) M.@ﬁww, HARD-| HEAT | PROTECTIVE
JHHEHRIHBEHEE L
HEAT NO 5Sec| R | + R{LN af p : | TENSILE| YIELD |E.L |ENE-|SHEAR TEST | MENT | LINING
T|aN|T|K pE|1|T|H|1|G|RT|WEIGHT OF ¢ |si| wn [P |s |culni|cr|uo| v |cEq
o DA : HE £ HE it mmN_znmﬁmmm,m 1 | STRENGTH| STRENGTH RGY [AREA
psi | D)Ulso]|1 TILs I C.s{ALkl & 2 3 |z|2]2]z2]s s o |,
NN 0 [} N 2 .
Tl G N [causs| +3 G v |45 |46 *7 «g [sg| Psi Psi 1,10 [jould % 11
71 30 MAX | 26 120 | 30 | 30 |40]40{40| 15|80
SPEC MIN 60000 | 35000
9| 1-50101 130 |G|G| G |6 G H |16]|18| 44 |20] 4
(SHH3171060) P |17|17] 43 22| 3 |1|1|1|m®|1 1| 68130 | 48210 | 46 G
P |15|18] 45 {226 [1|1|1]1]1 ¥| 69979
10| 1-59101 1500 {G6|6| 6 |6 G H |16{18] 44 |20] 4
(SHH3171110) P |15|17] 43 [19] 6 | 1|1|1|m|1 1| 69120 | 48780 | 46 G
P |17|17| 44 |22] 6 | 1] 1|1 |m®| 1] _|w]| 67845
11| 1-59100 1500 |G6|lc| 6|6 G B |15]18] 45 {20] 5
(SHH3171130) P |14|17] 46 [19] 3 |1|1|1]1]2 1| 68410 | 49350 | 47 G
P |16]17] 44 19| 7 |1f1|1]1]1 ¥| 68414
12| 1-59100 1500 {G6le| 6 |a G H |15|18] 45 |20 5
(SHH3191010) P |15|19] 45 [20] 5 |1|1]1]1]1 1| 68130 | 48070 | 45 G
P |16f17] 45 [22] 6 |1|1]1]1]2 ¥| 8130
N pl~#12: w
0 | Refer To The Attached H
T | Section Designation E
E R
L : ~WE _HEREBY CERTIFY THAT THE NATERIAL HEREIN HAS BEEN WADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor @ SPECIFICATION' AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES R\\\\ ]
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT Q m. V,w
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




